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DMD Models
DMD 2040 - DMD 2050 - DMD 2060 - DMD 2070

UNIT DRAW BAR

Parts List

No. Codice 20402050 2060 2070 Part Description No. Codice 2040 2050 2060 2070 Part Description No. Codice 2040 2050 2060 2070 Part Description
01 850936 2 2 2 2 SCREWTEMIOx30ZN-UNIS739 |41 018086 1 1 1 1 TIERODFORSPRING B2 854149 4 4 4 4 SCREWTEM16x552ZN-5739
02 850913 8 8 8 8 FLATWASHER@10-6592ZN |42 852140 1 1 1 1 ELPING 10x50-UNIG873 83 850905 5 5 5 5 WASHERGROWER & 162N
03 851247 2 2 2 2 FLATWASHER10.5-50-5ZN 43 018023 1 1 1 1 REDUCTIONSPRINGFORBAR. |84 014795 2 2 2 2 CROSETFORK
04 014830 1 1 1 1 BELTPROTECTION GUARD 44 014991 1 1 1 1 UNLOCKING PIVOT TIE ROD 85 014781 2 2 2 2 BUSH99-105-34
05 014877 1 1 1 1 SAFETY UNIT SPRING 45 852201 1 1 1 1 SPRINGPIN @4 86 850883 3 3 3 3 SCREWTEMGEx16ZN-UNI5S739
06 014857 1 1 1 1 PIN 46 009603 1 1 1 1 PIVOTLINK3 POINT 87 850802 2 2 2 2 WASHERGROWER @ 102N
07 014837 1 1 1 1 FRAMELOCKINGASSY 47 014860 1 1 1 1 PNOTSUPPORTTIEROD B8 009597 1 1 1 1 SMALL PULLEY
08 852134 2 2 2 2 EL.PIN.@8x50-UNIG873 43 009510 1 1 1 1 ANCHORAGE 3" POINT 89 014851 1 1 1 1 BIGPULLEY
09 854040 1 1 1 1 WASHERFE 22x47x4 SPECIAL |49 852203 2 2 2 2 SPRINGPINZ3 80 009511 1 1 1 1 REGULATION CHAIN
10 851256 3 3 3 3 WASHER 25.540-1 50 014832 1 1 1 1 SPRINGSUPPORT 91 853108 1 1 1 1 GREASERM10
11 855247 1 1 1 1 BALLBEARING 6207 2RS 51 850731 1 1 1 1 GRAINEXT.CON.M8x16-5927 |92 010535 1 1 1 1 NIPLES M-3/8" M-3/8"-FORO & 1
12 014834 1 1 1 1 PULLEY SUPPORT 52 009621 1 1 1 1 ADJUSTMENT LATCH BASE 93 851551 - . 1 1 PLUG1/8"
13 854028 1 1 1 1 WASHER35-50-5ZN-UNI1750 |53 014809 1 1 1 1 BASESUPPORT 894 014878 1 1 1 1 PLASTIC PLUG
14 852305 1 1 1 1 SPLINE 10xBX50 -UNI 6604 54 855015 2 2 2 2 BUSHFESINTER. 45-55-45 95 01488 1 1 1 1 HANDLE.
15 850886 1 1 1 1 NUTM16 ZN-UNI 5587 55 014814 1 1 1 1 FORKBAR 96 014988 1 1 1 1 LIFTINGPIVOT LEFT
16 854143 1 1 1 1 SCREWTEM16xI00ZN-5739 |56 851265 3 3 3 3 \WASHER455-72-1 87 014987 1 1 1 1 LIFTING PIVOT RIGHT
17 014799 1 1 1 1 TIERODSPRING 57 014815 1 1 1 1 PINBAR 98 850916 1 1 1 1 FLATWASHER @& 16 ZN - 6592
18 854136 2 2 2 2 SCREWTEM10x50ZN-5739 58 852144 1 1 1 1 PINEL @ 10x70-UNIGBT3 99 850871 & &8 & & SCREWTEMI2x402ZN-5739
19 014876 1 1 1 1 CYLINDER EXTENSION 59 852207 3 3 3 3 LATCHZ10 100 850903 & 8 8 & WASHERGROWER &12
20 850887 1 1 11 NUTM182ZN-UNI5587 60 009615 1 1 1 1 SPACER 101 851257 2 2 2 2 WASHER25.5402
21 853159 1 1 1 1 QUICKJUNCTION 1/2" 61 014829 1 1 1 1 GUARDSUPPORT 102 853102 1 1 1 1 GREASERM10x1 DIRITTO
22 851288 2 2 2 2 COPPERWASH1/2'GAS 82 014838 1 . 1 1 MOTION TRANSM. SHAFT 103 852114 1 1 1 1 EL.PIN & 5x40 -UNI 6873
23 853201 1 1 1 1 PROTECTIONPLUG 63 855212 1 1 1 1 BALLBEARING 6007 2RS 104 014980 1 1 1 1 UNLOCKINGASSEMBLY
24 010143 1 1 1 1 KITTUBE R1-3/8" M1/2"-F3/8" 64 851260 2 2 2 2 WASHER35545-05 105 018676 1 1 1 1 SERIALNUMBER PLATE 2040
25 851289 1 1 2 2 COPPERWASHER 3/8" GAS 65 851261 2 2 2 2 WASHER 355451 105 018677 1 1 1 1 SERIALNUMBER PLATE 2050
26 856112 4 4 4 4 TRAPEZOIDALBELTB112 65 852208 1 1 1 1 SPRINGPINZE 105 018678 1 1 1 1 SERIALNUMBER PLATE 2080
27 014859 1 1 1 1 SUPPORTPIVOTFORCYLINDER|B7 858820 1 1 1 1 PROTECTION 105 018679 1 1 1 1 SERIALNUMEER PLATE 2070
28 014914 5 5 5 5 WASHER16540-8ZNSPECIAL |68 8540068 3 3 3 3 FLATWASHERG.5-24-2ZN-6593| 106 014879 1 1 1 1 “USE-MAINTENANCE BOOK
29 014840 1 1 - - HYDRAULIC CYLINDER 69 001595 1 1 1 1 BUSHX2"CATA 107 018069 1 1 1 1 ENDOF TRAVEL ADJUSTER SCREW
29 014841 - - 1 1 HYDRAULIC CYLINDER 70 014856 1 1 1 1 UNLOCKING BAR LINK 108 850859 1 1 1 1 NUTM14LOWERZN
3D 852863 4 4 4 4 \WASHER 30.5-40-1 71 014794 1 1 1 1 BAR 100 014589 1 1 1 1 SOCKETWRENCH
31 014833 1 1 1 1 SQUARE SUPPORT 72 014958 1 1 1 1 UNLOCKING SYSTEM 110 852244 1 1 1 1 UCLAMP
32 85121 3 3 3 3 SELFLOCKINGNUTMISLOW |73 015273 2 2 2 2 FLANGEDBUSHCB.B5402526 |111 016843 1 1 1 1 HYDRAULICPIPEHOOK
33 850813 1 1 1 1 SCREWTEMIBxBOZN-UNIST3T |74 014850 5 5 & 5 FIXINGSTUDFORGUARD 112 018149 1 1 1 1 COUPLING HOOK
34 014800 1 1 1 1 SPRING 75 0096804 1 1 1 1 FIXING HOOK PIVOT 113 854107 1 1 1 1 SCREW TE M5x16 ZN -UN| 5739
35 014802 1 1 1 1 EXTERMAL TERM. SPRING 76 014913 1 1 1 1 UNLOCKING PLATE 114 851100 1 1 1 1 SELFLOCKING NUTMS
35 014801 1 1 1 1 INTERNAL TERM.SPRING 77 009605 1 1 1 1 SPRINGPIVOT 115 013894 1 1 1 1 HOOKCONNECTION
a7 014687 2 2 2 2 LOCKINGSQUAREPIVOTPLATE|78 852419 42 42 42 42 WASHER 16.3-34-2 120 014972 1 1 - - GASKETKITCYL. 014840
38 014680 1 1 1 1 DRAWBARUNIT 79 851118 10 10 10 10 SELF-LOCK. NUTM10LOW 120 014973 = 1 1 GASKETKITCYL. 014841
39 018088 1 1 1 1 UNLOCKINGTUBEASSEMBLY |80 014858 1 1 1 1  SAFETY PINUNLOCKING
40 014697 1 1 1 1 LOCKING PINASSEMBLY 81 852132 6 6 6 6 PINDBx40-UNIGET3 151070 1 1 1 1 STICKERSKIT
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Find the part(s) you need. Write down the Model Number, Part Number and how many you want.

Go back to our website and find the "contact" order form [https://www.carverequipment.com/mobi/contact.html ]

OR call Steve: 919-902-0522 to place your parts order.




